Municipality of West Elgin
Agenda
Council Meeting

Date:  April 10, 2025, 4:00 p.m.
Location:  Council Chambers
160 Main Street
West Lorme

Council Meetings are held in-person at 160 Main Street, West Lorne, and the post-meeting recording
available at www.westelgin.net, when available (pending no technical difficulties).
Pages

1. Call to Order

2.  Adoption of Agenda

Recommendation:

That West Elgin Council hereby adopts the Regular Council Agenda for April 10,
2025 as presented.

3. Disclosure of Pecuniary Interest



Delegations
Delegations to be heard, in compliance with Procedural By-Law 2024-05.

Section 6.8. Delegations shall be limited in speaking to not more than ten (10)
minutes in total per person, per group or per organization.
[...]
Electronic Participation Meeting via Zoom

Present: Councillor Tellier
Cindy da Costa
Megan Bartlett
Karen Booth
Councillor Dougherty

Regrets: Courtney Kreamer
Lori Beckett

Staff Present: Terri Towstiuc, Clerk
Jenn Vanesse, Recording Secretary
Robin Greenall, Chief Administrative Officer

1. Call to Order
Chair Taraesa Tellier called the meeting to order at 7:01 p.m.
2. Adoption of Agenda

Moved: Megan Bartlett
Seconded: Cindy da Costa

That West Elgin Recreation Committee hereby adopts the agenda as circulated.

Carried

3. Disclosure of Pecuniary Interest

No disclosures

49



Minutes

Moved: Megan Bartlett
Seconded: Cindy da Costa

That the West Elgin Recreation Committee adopts the minutes of November 27,
2024 as printed and circulated.

Carried

Business Arising from Minutes

No business arising from the minutes.
Staff Reports

6.1 Recreation Fees

2025 fess were passed at the last council meeting. A comparison was
made with Dutton-Dunwich and South West Middlesex fees and we are in
line with their fees. Terri would like to do a bigger comparison with other
municipalities in size and facilities to ensure we are staying current with
others.

ltems of Discussion
e Canada Summer Students Grant

o Application was submitted and waiting to hear back on the funding
amount

o Looking for lifeguards, aquatic supervisor, parks & rec and public
works

e Dedicated Recreation staff

o Position was accepted in theory by council, but has to be looked into
for budget

e Sponsorship advertising

o Pool sponsorships would like to start going out shortly through social
media and electronic sign

o Itdoesn't just have to be weekend swims, it could be during the week
as well

50



Staff is directed to look into board advertising to help offset some costs
at the pool

Looking into some incentives for sponsoring such as tax write off, or
receipt, etc...

Letters that go out should either connect with the business or mission
statement, and maybe look to farming businesses as well

Collaborate with Rodney Park Revitalization committee on signage as
we don't want to much visual clutter

Councillor Dougherty will look into exploring foundations funding, and
suggested we look into Ontario trillium grants as well

Roundtable discussion

o

There were some individual programs that some have suggested in
the past such as hiking/running club and youth programs

Karen is looking to spearhead a walking/running program before the
West Lorne Optimist annual Mothers day race in May

CAO Robin suggested the committee come together with some overall
goals like what the committee wants to see for the community, set the
goalsin 1, 2, 3 years increments, what the committees needs are to
meet the goals, and then tie in the rec coordinators job description on
how they will implement the programming, and how to increase
volunteerism

There were some concerns on how to go about recruiting volunteers
as we would require a vulnerable sector check, so CAO Robin
suggested that we brainstorm ideas on how to help offset costs, and
look into legalities, etc... to overcome that hurtle

The committee suggested an idea board that we can add/alter with the
ideas/visions that we have to bring to the next meeting

Roundtable discussion

o

It was agreed that a sub committee would be formed with Taraesa and
Megan, and another community member to add

The committee agreed on wanting to keep it recreation based, and
starting later in the day (around 3 or 4pm)

51



o Some ideas came about of Sherry-Lynn Kirschner with the bunnies
and mindfulness, a travelling photo booth, no craft, community wide
festivities, baseball game, fish fry, and having everything central in
miller park for the activities

o Costs from last year, and budget for this year will be sent to the sub
committee to assist in their preparations

e Other items of discussion

o Terri will send to the committee what was being proposed for the
outdoor pickleball court grant application and anticipated cost

e Holiday Display Tour

o Taraesa will bring notes in, and then will post to community as well as
the community favorite

¢ Arena Closure update

o The Zamboni was leaking oil, but is fixed now with a couple days of
arena operations being down for programming

o The rec committee will be copied on the communications like these
going out so they are in the know as well

Adjournment

Moved: Cindy da Costa
Seconded: Karen Booth

That West Elgin Recreation Committee hereby adjourn at 8:12 p.m. to meet
again on March 19, 2025, or at the call of the chair.

Carried

Taraesa Tellier, Chair Jenn VanEsse, Recording Secretary

52



Ontario Clean Water Agency
Agence Ontarienne Des Eaux

(9

March 28, 2025

Pierre Adrien

Ministry of the Environment, Conservation and Parks
733 Exeter Road

London, ON N6E 1L3

Attention: Mr. Adrien
RE: West Lorne Wastewater Treatment Plant Annual Report 2024

The Ontario Clean Water Agency is the Operating Authority for the West Lorne Wastewater
Treatment Plant on behalf of the Municipality of West Elgin. The system is operated under
Environmental Compliance Approval 5873-B4RLEJ. Please find attached the 2024 Annual Report
for the West Lorne Wastewater Treatment Plant.

Feel free to contact me should you require any additional information regarding the report. |
can be reached at 519-312-0847.

Sincerely,
Terri-Lynn Thomson

Process and Compliance Technician,
Ontario Clean Water Agency

c.c. Robin Greenall, Municipality of West Elgin
Terri Towstiuc, Municipality of West Elgin
Sam Sianas, OCWA Regional Hub Manager
Sam Smith, OCWA Senior Operations Manager
Maegan Garber, OCWA Safety, Process and Compliance Manager

53



MUNICIPALITY OF WEST ELGIN
WEST LORNE WASTEWATER TREATMENT PLANT

2024 ANNUAL REPORT
January 1 to December 31, 2024

Environmental Compliance Approval # 5873-B4RLE)

Prepared by:

Ontario Clean Water Agency
Agence Ontarienne Des Eaux

(9

54



Table of Contents

SECUION 1: OVEIVIBW ... eiiiiiiieitieiie ettt sttt sttt bt re e s b et e s s e sbe e beaneesneebeaneenreas 1
Section 2: Influent Monitoring Data...........cccevueiiieiieieiie e 2
Section 3: Effluent MONItOring Data..........cccevueiiieiieiiiie e 5
Section 4: Monitoring SChedUIE. ..o s 10
Section 5: Operating Issues and Corrective ACLIONS.........cocvvervevierieeneeriesieese e 10
SECLION B: MAINTENANCE ......eiuiiieie ittt sttt 10
Section 7: Effluent QUAality ASSUIANCE.........c.ooeiiiiiiiierieeie e e 11
Section 8: Calibration and MaiNtENANCE .........ccereriieriresiree e 11
Section 9: DeSIgN ODJECLIVES ......ccuviieiieieeie et sae e e reenes 11
Section 10: SIUAQe GENEIALION. .......ccuiieeiiieieiie et sre e 11
Section 11: Community COMPIAINTS........cccouiiieiiee e 12
Section 12: Bypasses, Overflow, Spills, and Other Situations Outside Normal Operating

L0007 0T [ 11 [0] SRS 12
Section 13: Modifications to Sewage WOIKS.........c.ccoveveeieiieieeic e 12
Section 14: Efforts made to Achieve Conformance with Procedure F-5-1 ............c........ 12
Section 15: Schedule for the Completion of Construction ...........cccccevvevieiieeninic e 12
SECHON 16: SUMMEAIY ....ueiiiieieciiecie et te e ra e e e e sta e teenaessaesaeeneesreeeeenes 12

Appendix A:  Analytical Data
Appendix B:  Monitoring Schedule
Appendix C:  Flow Meter Verification
Appendix D:  Work Order Schedule

55



Section 1: Overview

Overall, the West Lorne Wastewater Treatment Plant provided effective wastewater treatment
in 2024. The wastewater treatment plant was operated under Environmental Compliance
Approval 5873-B4RLEJ dated November 30, 2018. Upgrades to the plant were completed in
December, 2019.

Collection System

The collection system contains gravity sewers that lead to the Main Pumping Station located on
Marsh Line. It contains a wet well with three submersible pumps that pump to the treatment

plant. There is a receptacle for a portable generator should the need arise for backup power. In
emergencies, the wet well contains an overflow pipe that discharges to the West Lorne Lagoon.

Plant Description

The West Lorne Wastewater Treatment Plant is an extended aeration facility which consists of:
grit removal and screening, extended aeration, settling, phosphorus removal, filtration and UV
disinfection (seasonal). The extended aeration process is designed to remove carbonaceous and
nitrogenous organic compounds (BOD). Aluminum Sulphate is used for phosphorus removal.
After the clarifier the effluent is seasonally disinfected using ultraviolet light, then discharged to
Zoller Drain. Zoller Drain is connected to Brock’s Creek and then from there it goes to Lake Erie.
Sludge is directed to the lagoon for storage and settling. Decant liquid off the lagoon is returned
to the influent of the plant for treatment.

Process Details

e Wastewater is directed into the sewage lift station from the Village of West Lorne by
gravity. Wastewater is then pumped from the sewage lift station located on Mash Line
into a reinforced concrete inlet channel, provided with a mechanical rake bar screen.

e The secondary treatment system consists of two trains each consisting of: aeration
tank, clarifier tank, and two return activated sludge pumps.

e The phosphorous removal system consists of one 15,000L plastic tank with 2 diaphragm
type metering pumps 1 duty and 1 standby.

e Lime system for pH and alkalinity control (currently not in use)

e The objective of the system is to remove organics, total Kjeldahl nitrogen (TKN),
phosphorous and ammonia-nitrogen.

e Three rotary lobe blowers one duty and two standby supply low pressure air to the
aeration tanks.

e The tertiary treatment system consists of three continuous back wash, up flow, deep
bed, granular single media sand filtration units housed in the filter building. The
disinfection system consists of a ultra-violet (UV) unit through which the effluent is
discharged.

e Operations are controlled by a programmable logic controller (PLC). A data logging
computer system with local monitoring capability

e laboratory space is also located at the WWTP to allow for basic laboratory analyses to
be conducted by the plant operator

Page 1 of 13

56



Section 2: Influent Monitoring Data

Sample Collection and Testing

All samples are collected and tested as per the requirements of the Environmental Compliance
Approval.

Raw sewage (influent) is sampled bi-weekly and tested for BODs, total suspended solids, total
phosphorus, total Kjeldahl nitrogen, and alkalinity. The raw samples are collected as 24 hour
composite samples.

Flows
The total raw flow directed to the WWTP in 2024 was 221,725m?3, which corresponds to a 5%
decrease from 2023 raw flows, refer to Chart 1. The annual average daily flow in 2024 was

605.8m3/day, or 67% of the plant’s rated design capacity of 900m3/day. Detailed monthly flow
information is summarized in Appendix A.

Chart 1. Average daily raw flow for 2024 compared to 2023.

3000
T e —————-——--—-
@ 2500 2023 Average Daily
£ Raw Flow
3 2000 (m3/d)
(7
> 1500 . 2024 Average Daily
a 1000 - Raw Flow
% B (m3/d)
E 500 - Design Average Flow
< 0 - (m3/d)
> > = > b T SR S S e o0)
55E858:532388332
g ss<="= 3 g g EE = = = Design Peak Flow
-9 20 3 8 (2700m3/d)
()] Z 0
(%]
Month

The Annual Average Daily Influent Flow was within the Rated Capacity of the plant.

Raw Sewage Quality

The annual average raw sewage BODs concentration to the plant in 2024 was 105.01mg/L with a
maximum average monthly concentration of 263.5mg/L. The average concentration of BODs

has decreased 3% from 2023, refer to Chart 3. Refer to Appendix A for detailed analytical data.

Chart 3. Raw sewage average monthly concentration of BODs for 2024 compared to 2023
concentrations.

Page 2 of 13

57



400

350 +
300 +
=
?250
— 200
n
8 150
) 2023 BOD5 (mg/L
100 (mg/L)
50 W 2024 BOD5 (mg/L)
0
cE55&fc383888%
33m<§3“mEOEE
c LE =} —
S © I O 0 0 ©
2 o 2 0 > O
L Q. o o
g 28
Month

The annual average raw sewage total suspended solids (TSS) concentration to the plant in 2024
was 127.2mg/L, with a maximum average monthly concentration of 337.5mg/L. The average
concentration of TSS has decreased 10% from 2023 (refer to Chart 4). Refer to Appendix A for
detailed analytical data.

Chart 4. Raw sewage average monthly concentration of TSS for 2024 compared to 2023
concentrations.

700
600
500 —+
=
= 400 +
E
v 300
A
200 2023 TSS (mg/L)
100 W 2024 TSS (mg/L)
0
R EE R
33m<§2—‘mEOEE
S 5 = Z ¢ 5 o @
© <
ol 23S & §
g 28
Month

The annual average raw sewage nitrogen concentration (as represented by TKN) to the plant in
2024 was 25.3mg/L with a maximum average monthly concentration of 67.2mg/L. The average
concentration of TKN has decreased 4% from 2023 (refer to Chart 5). Refer to Appendix A for
detailed analytical data.

Chart 5. Raw sewage average monthly concentration of TKN for 2024 compared to 2023
concentrations.

Page 3 of 13

58



(0]
o

70
60
=
}050
E 40
2
|=E30
20 2023 TKN (mg/L)
10 W 2024 TKN (mg/L)
0
> > T > U > 5555 W
f 8 £ 8 & S5 5 8 8 6 o Z
3:m<§3“°0 o <
c £ s 5 & 8 &€ E
S < I O 0 0 ©
ol 2S5 §
g 23
Month

The annual average raw sewage total phosphorus (TP) to the plant in 2024 was 2.64mg/L with a
maximum average monthly concentration of 7.89mg/L. The average concentration of TP has
decreased 4% from 2023 (refer to Chart 6). Refer to Appendix A for detailed analytical data.

Chart 6. Raw sewage monthly average concentrations of TP for 2024 compared to 2023
concentrations.

9
8
7
—~ 6
—
?Ea5
=4
a
F3
2023 TP (mg/L)
2
1 W 2024 TP (mg/L)
0
S ft358¢32g8858?%
> =} O < = 3 - [eTY] = [e) [ =
S &5 = Z o b o @
(T < +— > [S)
- 2 2 © 3
Iy z o
Month

The annual average raw sewage alkalinity to the plant in 2024 was 274mg/L with a maximum
average monthly concentration of 353mg/L. The annual average alkalinity has decreased 1.4%
from 2023 (refer to Chart 7). Refer to Appendix A for detailed analytical data.

Page 4 of 13

59



Chart 7. Raw sewage average monthly concentrations of alkalinity for 2024 compared to 2023
concentrations.

400
350

w
o
o

250
200
150
100
50
0

2023 Alkalinity (mg/L)

Alkalinity (mg/L)

M 2024 Alkalinity (mg/L)

March
April
May
June
July
August
Avg

>
<
©
=)
c
©
-_

October

February
November
December

September

Month

Section 3: Effluent Monitoring Data

The total effluent flow treated in 2024 was 210,280m?3, which corresponds to a 14.5% decrease
from 2023 effluent flows, refer to Chart 8. Detailed monthly flow information is summarized in
Appendix A. The decrease in effluent flows reported in 2024 was due to the reduction of decant
from the lagoons being re-introduced back to the facility during the reporting period. The
decanting from the lagoon was reduced in 2024 due to issues with the pump along with the
reduction in plant capacity as a result of the maintenance required on the West Aeration tank.

Chart 8. Average daily effluent flow for 2024 compared to 2023.

3000
Q e ccccc———— e
e 2500
E
3 2000 2023 Average Effluent
; 1500 Flow
8 . 2024 Average Effluent
o 1000 - Fl
80 ow
§ 500 - Design Average Flow
< 0 - (m3/d)
ggégg%%%ggggg = = = Design Peak Flow
= 7 [e]
cE5s 258558 (2700m3/d)
se 8658
3 Zz 0
Month

Page 5 of 13

60



Sample Collection and Testing

Final effluent is sampled bi-weekly and tested for CBODs, total suspended solids, total
phosphorus, free ammonia nitrogen, total Kjeldahl nitrogen, nitrite, nitrate and alkalinity.
Samples are collected using an automatic composite sampler and collected over a 24 hour
period. A grab sample is collected at a minimum bi-weekly and tested for pH, temperature and
dissolved oxygen. A grab sample is also collected bi-weekly and tested for E. coli during the
disinfection period, which as stated in the ECA is between April 15 and October 15.

In-house tests are conducted on a weekly basis on the final effluent, raw influent and the mixed
liqguor suspended solids at the plant to monitor plant performance and to make any operational
adjustments, as required.

In 2024, all chemical and microbiological sample analyses were conducted by SGS Lakefield and
SGS London. Temperature, pH and dissolved oxygen were conducted by operators at the